A
T E X T l L E T E S T B N G TESTING CERT. #3193.01 Report Number: 18-000626

Revision Number:.1
Date Order Received: 02/02/2018
For the Account of: Burch

4200 Brockton Dr SE
Grand Rapids, Ml 49512

Client's Identification: Savvy

CERTIFICATE OF TESTING

TEST PERFORMED: California Technical Bulletin 117: June 2013 — Requirements, Test Procedure and Apparatus for
Testing the Smolder Resistance of Materials Used in Upholstered Furniture — Cover Fabric Test

TEST RESULTS
Specimen Char Length (in) Extinguished in 45
Minutes
Initial Test 1 0.5 Y

2 0.6 Y

3 06 Y
NOTES
Test Conditions: 70 £5°F, 50 +5% Relative Humidity
ACCEPTANCE CRITERIA

A material is considered to pass or fail based on the following criteria:
1. Asingle mock-up test specimen fails to meet the requirements of this test procedure if any of the following criteria occurs:
a. The mock-up test specimen continues to smolder after the 45 minute test duration
b. Avertical char length of more than 1.8 inches (45mm) develops on the cover fabric
c. The mock-up test specimen transitions to open flaming
2. The cover fabric passes the test if three initial mock-up specimens pass the test, i.e. the cigarettes bumn their full length and are
no longer smoldering
If more than one initial specimen fails, the cover fabric fails the test
If any one of the three initial specimens fails, repeat the test on additional three specimens
5. If all three additional specimens pass the test, the cover fabric passes the test. If any one of the additional three specimens
fails, the cover fabric fails the test

bw

CONCLUSION Based on the above Results and Acceptance Criteria, the item tested is:
[X] Pass
O Fail

CERTIFICATION | certify that the above results were obtained after testing specimen in accordance with the procedures and equipment
specified by the standard stated above.

oo

Authorized Signature Date Order Completed: 02/19/2018
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- TESTING CERT. #3193.01 Report Number: 18-000626
TEXT[L[ TEST!NG Re:ion::m;ert1

Date Order Received: 02/02/2018

For the Account of: Burch
4200 Brockton Dr SE
Grand Rapids, MI 49512

Client's Identification: Savvy

CERTIFICATE OF TESTING

TEST PERFORMED: NFPA 260 Standard Methods of Tests and Classification System for Cigarette Ignition Resistance of
Components of Upholstered Furniture — 2013; Fabric Cover Test and UFAC Fabric Classification Test Method — 1990;
Standard Test Methods for Cigarette Ignition Resistance of Components of Upholstered Furniture ASTM E 1353-16 — Cover
Fabric Test

TEST RESULTS
Specimen Char Length (in)
1 05
2 04
3 05
NOTES
Test Conditions: 70 +4°F, 65 +5% Relative Humidity

ACCEPTANCE CRITERIA
1. If the test specimen has no ignition, or if no individual specimen yields a vertical char of 45 mm (1.75 in; ASTM states 1.8in.)or
less, the fabric is classified a Class | cover fabric.
2. If the vertical char of the test specimen greater than 45 mm (1.75 in.; ASTM states 1.8 in), the fabric is classified a Class il cover

fabric.
3. If an obvious ignition of the polyurethane substrate occurs on the test assembly, the fabric is classified a Class 11 cover fabric.

CONCLUSION Based on the above Results and Acceptance Criteria, the item tested is:
X Class |
OcClass it

CERTIFICATION | certify that the above results were obtained after testing specimen in accordance with the procedures and equipment
specified by the standard stated above.

Chetsnn By

Authorized Signature Date Order Completed: 02/21/2018
553 76th Street, Byron Center. M| 49315 P: 616-559-6123 E: testlab@applied-textiles.com_ Page 1 of 1
This lsborstory fest 1 nol miended fo reflect Mabrk performance under ectual Condtons  [h CerfCAbOR PrOCOCUM mersly messures tho perdcrmance of semples under the predetermmed and spechc (wsl condtons prascbed by Mhe standerd spected Tha

cortéicate appbes only o the standards or procosang dentified end fo the randam ampis(s] fected  The test results are reprosentative of the gualibes of the prece of ot only (o the axfent the eampio fesfed 1s reprosantative of the pece or 1of

Our raports and iettars are for the exclswe usa of the customer to whom ey are sddtessed and they ond the corporation named on the reverse are nof 1o Be used under any cucumstances withou! pror wrften spproval  Samples wil aof be retaned. unioss
spociied by the cusfomer  Retanad sampies wif b kop! a maemum tme of One year uniess & spacific refention pariod 1 necessary



